XYKD260-2%

SR H sk KBCAF A% S

(FT%)

B A& 5217

21/01/2007

%1 5, 3L 108 1T



E-1

UL K

CYLINDER ASSY.

=

/
AN

=
&



E-1 SEMA---CYLINDER ASSY.

hie 85 (PART NO.) 2 FR DESCRIPTION e ki

REF NO. REGD NO. REMARK
1 127001010000 AT SLH A HEAD COMP CYLINDER 1
2 127001000010 I E k58 AT B ORIENT THE BOARD 1
3 127001000020 Y 5l 5 SRR B RA B LOCKING AND ORIENT THE BOARD 1
4 1127001000030 SERTAN K MEX 12 HEXAGON BOLTS M6X12 2
5 1127001000040 INFIE IR AEM6X 119 HEXAGON FLANGE BOLTS M6X119 2
6 127001000050 N 7S A IEAEMEX18 HEXAGON SOCKET SCREWS M6X18 9
7 (127001020000 ARETSL A B LA LEFT COVER HEAD CYLINDER 1
8 127001000060 AT AR FRNSX 248 CYLINDER A BOLT M8X248
9  [127001000070 HJE8. 5X19. 5X2 PLAIN WASHERS 8.5X19.5X2 4
10 {127001000080 i MR REMS ACORN NUTS M8 4
11 |1270010008A AR ALEE THERMOSTAT 1
12 [127001030000 i e 5 4 A THERMOSTAT COVER 1
13 [127001000090 WA K CLAMP TUBE BREATHER 2
14 [127001000100 WA TUBE BREATHER 1
15 127001000110 AT Sk B A A5 14X16 HEAD CYLINDER PIN DOWEL 14X16 2
16 [12700100011A ETAR BT A510X14 CYLINDER BLOCK PIN DOWEL 10X14 2
17 [127001030010 i AL B TEMPERATURE SENSOR 1
18 [127001000120 W 7S FH I AEMEX25 HEXAGON SOCKET SCREWS M6X25 2
19 [127001040000 WA S 4 A PIPE COMP INTAKE 1
20 (127001000130 A B B GASKET PIPE INTAKE

ﬁ; N 108




E-1 SEMA---CYLINDER ASSY.

Ei %5 (PART NO.) R DESCRIPTION LI it
REF NO. REGD NO. REMARK

21 1127001000140 A EROTE H 0-RING GASKET PIPE INTAKE 1

22 1127001000150 A 5 COVER INTAKE VALVE 1

23 1127001000160 A % ] WASHER COVER VALVE 2

24 1127001000170 HA ] COVER EXHAUST VALVE 1

25 1127001050000 AT Sk 2 B A A GASKET HEAD CYLINDER ASSY. 1

26 1127001000180 AT CYLINDER COMP 1

27 1127001000190 AT AR o 3 GASKET CYLINDER 1

28 127001000200 HEE XL IS M8 X 40 DOUBLE END STUDS M8 40 2

29 [GB29. 2-88. 0610 TR S A IR FEME X 10 CROSS RECESSED HEXAGON BOLTS M6 10 1

30 127001000210 HPE $6.2X d11.2X1 (Z84)  [WASHERS &6.2X & 11.2X1 (PURPLE COPPER) 1

31 1127001000220 S HLBEZKEM8X 244 CYLINDER B BOLT M8X244 2




E-2
FAE R BL(D)
CRANKCASE ASSY. (1)




E-2 k5 (1)---CRANK CASE ASSY.(1)

hie {5 (PART NO.) R DESCRIPTION BB ki

REF NO. REGD NO. REMARK

1 |127002010010 77 il 2 LEFT CRANKCASE COVER 1

2 1127002010020 e thEhAE f R 0 INTAKE PORT LEFT CRANKCASE COVER 1

3 (127002010030 Je A s 3R Dy WASHER INTAKE PORT 1

4 [127002010040 e A o % B GASKET LEFT CRANKCASE COVER 1 *

5 GB/T70. 1-2000. 0520  |[HZ£TM5X20 SCREW M5X20 3

6  [127002010050 7N FHTE B RREM6X40 HEXAGON FLANGE BOLTS M6X40 7

7 127002010060 7S L R REM6X65 HEXAGON FLANGE BOLTS M6X65 1

8 (127002010070 S 22 I FAMBX A5 HEXAGON FLANGE BOLTS M8X45 7

9  |156FMI. 4-9 ENTRI10X14 PIN DOWEL 10X14 2

10 |GB/T276-1994 B3 K6205-2LS BEARING 6205-2LS 1

11 127002010090 JEL CENTER FILTER 1 Kk

15 {127002021000 Je thahAa B AE LEFT CRANKCASE COVER 1

16 [122102022010 T A 43 20 A2k REAR BUMPER COVER 1

17 |oB/r2685-1081. 16672214 | AK16GTX22X14 BEARING 16G7X22X14 1

18 1127002020030 O RS M10X1. 25 BOLT M10X1.25 1

19 [127002020040 #510. 3x20. 5x1. 5 WASHER 10.3x20.5x1.5 1

20 127002020050 MEF30X45X5 OIL SEAL 30X45X5 1

21  |GB276-94. 6205 R 85746205 BEARING 6205 1

22 1127002020060 MiE25X42X7 OIL SEAL 25X42X7 1

23 |GB276-94. 6004 TR 54K 6004 BEARING 6004 1

axand

6

b, 3t 108 L

~




E-2 k5 (1)---CRANKCASE ASSY.(1)

Ei %5 (PART NO.) R DESCRIPTION LI it
REF NO. REGD NO. REMARK

24 |6B276-94. 6206-LS | BNHH#K6206-LS BEARING 6206-LS 1

25 1127002020070 T 30X47X7 OIL SEAL 30X47X7 1

26 1127002020080 INFAVE AR M6X100 HEXAGON FLANGE BOLTS M6X100 6

27 1127002020090 INFAVE L IR M6XT0 HEXAGON FLANGE BOLTS M6X70 4

28 127002020100 ik B E o M BOLT TENSTONER 1

29 1127002020110 018 14. 5X1. 9 0-RING 14.5X1.9 1

30 1127002020120 INFIE B M6X90 HEXAGON FLANGE BOLTS M6X90 1

31 |122411000006 Ji v AR AR LA PIPE INTAKE REAR GEAR CASE 1




E-2

AR B(2)

CRANKCASE ASSY. (2)




E-2 Fi1kE(2)---CRANKCASE ASSY.(2)

hie %5 (PART NO.) R DESCRIPTION LI #ik
REF NO. REGD NO. €
32 1127002031000 A5 WA RIGHT CRANKCASE COVER 1
33 (135201010200 ol A 20 LA FRONT BUMPER COVER 1
34 1127002032000 BLIH P8 A A OIL FILTER 1
35 1127002030030 FLIH I ) e 55 SPRING OIL FILTER
36 1127002030040 OJE[E36X3. 5 O-RING 36X3.5
37 1127002030050 B2 SEM36X1. 5 COVER BOLT M36X1.5
38  |156FMI. 4-9 SENL A 10X14 PIN DOWEL 10X14
39 127002030060 N 7N FABZETMEX10 HEXAGON SOCKET SCREWS M6X10 2
40 1127002030070 HEE Y COVER OIL PUMP 1
41 [127002040010 A i 4E 5 RIGHT CRANKCASE COVER 1
42 1127002040020 1 ) HEAD PLUG 1
43 |156FMI. 4-9 SENTAS10X14 PIN DOWEL 10X14 2
44 127002040030 A A = GASKET RIGHT CRANKCASE COVER 1 *
45 127002040040 WRFEM16X1. 5 BOLT PLUG M16X1.5 1
46 1127002040050 0JF B8 16X2. 3 O-RING 16X2.3 1
47 |127002040060 0JF 1 18X2. 5 O-RING 18X2.5 1
48 1127002040070 FLa R R GAUGE OIL LEVEL 1
49 (127002010050 INFAVE 2L IR REM6X40 HEXAGON FLANGE BOLTS M6X40 10
50 127002041000 M 14X27X6 OIL SEAL 14X27X6 1
51 [GB70-85 /N AR ETM5X22 HEXAGON SOCKET SCREWS M5X22 3
52 |GB70-85 I 7N A IBRETMEX 10 HEXAGON SOCKET SCREWS M5X10

7, 4L 108 1T




E-2
R B3 (3)
CRANKCASE ASSY.(3)

%10 1T, JE o108 T



E-2 k5 (3)---CRANK CASE ASSY.(3)

hie %5 (PART NO.) 4 FR DESCRIPTION LI it
REF NO. REGD NO. REMARK
53 1127002050010 Pk 57 2 CABLE SHELF 1
54  [127002050020 J i A REAR GEAR CASE COVER 1
95 |GB290-98. HKH2016 |%li#&HKH2016 BEARING HKH2016 1
56  |6GB2685-81.16G72214  |#Hh&16G7X22X14 BEARING 16G7X22X14 1
o7 |GB276-94. 6302 Hh7K6302 BEARING 6302 1
58  [127002050030 B2 AEM8X45 BOLT M8X45 2
59 |156FMI. 4-9 ERTR10X14 PIN DOWEL 10X14 2
60 (127002050040 G Ui B A WASHER REAR GEAR CASE COVER 1 *
61 127002020050 M 35X45X5 OIL SEAL 35X45X5 1
62 |GB/T 6177.2 2 BEM10X1. 25 NUTS M10X1.25
63 (127002010080 XL BEFEM10X43 (P 18) DOUBLE END STUDS M10X43(18)
64 (127002050100 XL BBFEMI0X53 (Fiii18) DOUBLE END STUDS M10X53(18)
65  [6B276-94.6205-2LS VR ZhHNK6205-2LS BEARING 6205-2LS 1
66 127002050060 P8 WASHER 8 1
67  |CB16674-96. 0812 |#Z44M8X12 BOLT M8X12 1
68 (127002050070 B2 AEM8X35 BOLT M8X35 7
69 127002050080 HZFEM8X40 BOLT M8X40 2
70 |GB70. 1-2000. 0513 [#24TM5X13 SCREW M5X13 3
71 127002050090 Wk o5 COVER BEARING 1

L, 108 1T

NN




E-3
B T AT
CRANKSHAFT PISTON

%12 T, o108 T



E-3 ph#EF BB ---CRANKSHAFT PISTON

bk {5 (PART NO.) AR DESCRIPTION BB #rE

REF NO. REGD NO. REMARK
1 [127003000010 T2 PISTON (STD) 1 * &
2 [127003000020 — I PISTON RING 1 1 * &
3 |127003000030 —¥f PISTON RING 2 1 * Kk
4 [127003010000 S0 sk PISTON OIL RING 1 ok
5 (127003020000 il EAFALE CRANKSHAFT COMP 1
6 (127003000040 L L IEREM14X1 NUTS FLANGE M14X1 1
7127011000020 S HPE 14, 2X32X3 PLAIN WASHERS 14.2X32X3 1 i H
8  [127003000050 SR 16. 5X27X3 PLAIN WASHERS 16.5X27X3 1
9  [127003000060 2N B EEM16X1 HEXAGON NUTS M16X1 1 4k 524
10 |127003000070 S [5] Bi5 KEY WOODRUFF 5 1
11 [127003000080 TR R CLIP PISTON PIN 2
12 127003000090 T FE PIN PISTON 1

%13 T, o108 T




E-4
BC AL S B
VALVE MECHANISM

%14 v, o108

=



E-4 FSHLH M B---VALVE MECHANISM

bk X5 (PART NO.) R DESCRIPTION BB #rE
REF NO. REGD NO. REMARK
1 [127004010000 Vi 1 5 4 TENSIONER COMP 1 *
2 [127004020000 g ARl POLE TENSIONER 1 *
3 (127004030000 IE I 44 C2-5X104L CHAIN CAM C2-5X104L 1 *
4 [127004040000 e £ 5] [l B GUIDE COMP CAM CHAIN 1 *
5 (127004050000 E R R CAMSHAFT COMP 1 *
6 [127004000010 TE I M Bh DRIVEN GEAR CHAIN CAM 1
7 (127004000020 AT Sk 27 28 P A OIL PLATE HEAD CYLINDER 1
8 (127004000030 4B 10X22X3 PLAIN WASHERS 10X22X3 1
9 (127004000040 ANFIEAEMI0X]1. 25-25 HEXAGON BOLTS M10X1.25-25 1
10 [127004000050 HEA T VALVE EXHAUST 1
11 |127004000060 RTHEREE T R SEAT VALVE SPRING OUTER 2
12 [127004000070 R\ A SPRING VALVE OUTER 2
13 [127004000080 ST R SPRING VALVE INNER 2
14 [127004000090 ARE 50 RETAINER VALVE SPRING 2
15 [127004000100 SRk COTTER VALVE 4
16  [127004000110 SARE VALVE ROCKER ARM 2
19 |127004000180 PRI B REMEX0. 75 NUTS ROCKER ARM M6X0.75 2 fEIC6125
20 |127004000190 PEAE B2 AM6X0. 75-21 BOLTS ROCKER ARM M6X0.75-21 2 | fumcoss
17 |127004000120 HEA 1R SHAFT EXHAUST ROCKER ARM 1
18  [127004000130 HEA TR SHAFT INTAKE ROCKER ARM 1

£ 15

i, 3t 108 hi

)




E-4 FSHLH M B---VALVE MECHANISM

hie %5 (PART NO.) R DESCRIPTION LI it
REF NO. REGD NO. REMARK
21 1127004060000 SARRiES| OTL SEAL VALVE 9
22 1127004000140 A VALVE INTAKE 1
23 1127004000150 7S H BRETM6X 13 HEXAGON SOCKET SCREWS M6X13 2
24 1127004000160 ik K AR A GASHET TENSIONER 1
25 127004000170 0188, 7X1. 9 0-RING 8. 7X1.9 1

%16 UL, Jt 108 T




E-10

Ja &3 i R

REAR TRANSMISSION

2017 w, o108



E-10 J54&sh B i---REAR TRANSMISSION

bk X5 (PART NO.) R DESCRIPTION BB #rE

REF NO. REGD NO. REMARK
1127011000010 B L AR RRM14X1 NUTS CLUTCH M14X1 1
2 [127011000020 SP-HE 14X32X3 PLAIN WASHERS 14X32X3 1
3 [127011000030 Fdh MAIN SHAFT 1
4 [127011010000 b [l A A MIDDLE SHAFT COMP 1
5 (127011010010 r i) 5 % 2l SHAFT MIDDLE GEAR 1
6 (127011010020 fFIR A REVERSE GEAR 1
7 |GB/T894. 1 ik 25 CIRCLIPS FOR SHAFT 25 1
8  [127011010030 IR AT 25 REVERSE PLATE 1
9  [127011010040 ] A FE MIDDLE GEAR 1
10 |127011010050 P48 20. 2X29X1. 5 PLAIN WASHERS 20.2X29X1.5 1
11 [127011010060 S HE 20X29X 1 PLAIN WASHERS 20X29X1 1
12 [127011020000 IR ALY REVERSE CONTROL MECHANISM 1
13 |127011021000 FEAR LA ROCKER ARM COMP 1
14 {127011020010 Pk S SHAFT FORK 1
15 |GBGB/T3452.1-1992 |07 F&6. 9X1. 8 O-RING 6.9X1.8 1
16  [127011020020 X FORK 1
17 {127011020030 HESE/ G ISR SPRING REVERSE FORK 1
18 {127011022000 N BUSHING POSITIONER 1
19 [127011020040 SEHE 10, 3X20X1. 5 PLAIN WASHERS 10.3X20X1.5
20 127011030000 F5 T B DIFFERENTIAL GEAR COMP 1

%18 T, Jt 108 T




E-10 J54&3h X i---REAR TRANSMISSION

hie %5 (PART NO.) 4 FR DESCRIPTION LI it
REF NO. REGD NO. REMARK

21 1127011030010 JER LEFT WHEEL SHAFT 1

22 1127011030020 PRA 2 LIMITING WASHERS 1

23 1127011030030 PRSI DIFFERENTTAL GEARWHEEL ]

24 |GB8941-86. 38 11 P8 38 CIRCLIPS FOR SHAFT 38 1

25 |6B276-94. 6007-LS |¥&&N%HK6007-LS BEARING 6007-LS 1

26 1127011030080 PEEH SHAFT RIGHT WHEEL 1

27 |6B894. 1-86. 30 45k 30 CIRCLIPS FOR SHAFT 30 1

28 1127011033000 TR DIFFERENTIAL GEAR 1

29 1127011040000 EE =T EAREE REVERSE SHAFT COMP 1

30 1127011000040 SP-HE 16X25X1. 3 PLAIN WASHERS 16X25X1.3 2

%019 T, o108 T




E-8
€955
WATER PUMP

%20 T, Jt o108 T



E-8 /KEEBK---WATER PUMP

hie %5 (PART NO.) R DESCRIPTION LI it
REF NO. REGD NO. REMARK
1 127009000010 [ 7K 25 4 BEND TUBE RETURN WATER 1
2 127009000020 0JE Kl 15X2. 5 O-RING 15X2.5 1
3 127009010000 IR A WATER PUMP COMP 1
4 (127009000030 0T 33. 5X2. 6 O-RING 33.5X2.6 1 Kk
5 127009000040 K 4 0K 3 % DRIVE SHAFT WATER PUMP 1
6  [127009000050 SHE8. 3X15X1 PLAIN WASHERS 8.3X15X1 2
7 [127009000060 BRASE A PIN DOWEL 1
8 (127009000070 IF 1348 7 “E"RINGS 7
9 (127009000080 IKIE IR B ik 58 DRIVE GEAR WATER PUMP 1
10 |127009000090 7N A IRETMEX 18 HEXAGON SOCKET SCREWS M6X18 2
11 [127009000100 0JE K 15. 8X2. 4 O-RING 15.8X2.4 1

f 21

i, 3t 108 hi

)




E-12
JA 3 FLAL A R
STARTING

%22 Wi, o108



E-12 BaiHEILEB---STARTING

ki 85 (PART NO.) R DESCRIPTION BB ke
REF NO. REGD NO. REMARK
1 [127013010000 IEEIENIN MOTOR ASSY. STARTER 1
2 1127003020000 ) AN GEAR COMP 1
3 |127003000010 P AT SHAFT GEAR 1
4 1127003000020 SEEAE 12, 1X18X1 PLAIN WASHERS 12.1X18X1 1
5 |GB894.1-86. 12 AT 12 CIRCLIPS FOR SHAFT 12 1
6  |GB70-85.0816 7N IRETM8X 16 HEXAGON SOCKET SCREWS M8X16 3
7 |127003030000 S B P B A STARTING CLUTCH 1
8  [127001000120 7N FH IR FEM6X 25 HEXAGON SOCKET SCREWS M6X25 2

9 23 1L,

$t

)

108 1L




E-7
R R A KA

E-9

CVT &

E-11

HLIHZR 5 R

GENERATOR IGNITION, CVT,
OIL PUMP

%24 T, Jt o108 T



E-7 BRGNS AWM B « E-QCVTRE «  E-11 PLHIZE B ---GENERATOR IGNITION, CVT, OIL PUMP

5 G as
22 (PART NO.) “F DESCRIPTION LieT #
REF NO. REGD NO. REMARK
1 127010000010 e BELT DRIVE 1 *

2 |127010010000 M EES 2 A DRIVEN PULLEY COMP 1

3 1127010020000 EEhE DRIVE PULLEY COMP 1

4 127004030000 BE LAY B MAGNETO 1 *

5 1127004040000 K 1¢ ZEDRSEA SPARKING PLUG DRSEA 1 1 e K
6 127012000000 B AR 2H A OIL PUMP COMP

%25 T, Jt o108 T




F-1

FERRG

FRAME GROUP




F-1 4 &%---FRAME GROUP

ki %5 (PART NO.) 2 FR DESCRIPTION 80 Lk
REF NO. REGD NO. REMARK
1 |346310040000 A mi R FRONT HORIZONTAL PIPE CANOPY FRAME 1
2 (346310030000 BIZR L ONE SIDE PIPE CANOPY FRAME 2
3 345000000310 R B PLASTIC BUSH 6
4 (346310050000 MAR J REAR HORIZONTAL PIPE CANOPY FRAME 1
5 (346310070000 B e SCPE REAR PROP STAND PIPE CANOPY FRAME 1
6 (346310060000 MNBR /e e SCPE REAR PROP STAND PIPE CANOPY FRAME 1
7 |GB/T6187.1-2000 |®&J@/NAL B XIREIM8  [NUT M8 6
8 (346102020030 £ (REYO R CUSHION 18
9  |GB/T5789-1986 INFRVECETHNERE M8x50 BOLT M8X50 6
10 345009080000 Je A kT REAR RIGHT TURN LIGHT 1 *
11 |GB/T6187.1-2000 |&4xJ&/NAiL MBI EIREME  [NUT M6 16
12 |GB/T12618-1990 [l Loin4]3. 2 X7 RIVETS 3. 2X7 2
13 {345200000780 B NAME-PLATE 1
14 GB/T845—1985 +?F§ﬁ% QW@?%TSPB 9¥13 g?g?SXTI;CESSED PAN HEAD TAPPING SCREWS 9
15 [345209200000E J T RAT REAR LICENSE PLATE LAMP 1 *
16 345009100000 FEXT R A0T REAR BRAKE LAMP 2
17 (345041000000 IELS REVERSE SIDE MIRROR 2
18 345009070000 Jo Ze R kT REAR LEFT TURN LIGHT 1 *
19 {345000000660 =it COVER BATTERY 1
20 (345009120000 & Hth (12V14Ah BATTERY 1 * kK

e’

%27 w, 4L 108 T




F-1 £ ZR%---FRAME GROUP

bk {5 (PART NO.) R DESCRIPTION BB i
REF NO. REGD NO. REMARK
21 (346009000020 & HAL Yt [ g oy BAND BATTERY 1
22 (345000000730 5 LR A BATTERY SHOCK ABSORBER CUSHION 2
23 346302000000 4 FRAME 1
24 (345219010000 I Ja Pl LEFT REAR-VIEW MIRROR 1 *
25 1346009110000 HI AT HEADLIGHT 2 *
26 1345009050000 HI Ze 86 1) kT FRONT LEFT TURN LIGHT 1
27 346300000150 77 F3 O B AT JEC AR GUARD BUMPER BOTTOM BOARD 1
28  |GB/T5789-1986 INFRVECLTHIERE M8x50 BOLT M8X50 2
29 (346310020000 7 435 DR S AT GUARD BUMPER 1
30 |GB/T6187.1-2000 |4=4J@ /NMVE 2B SRIEEIM8  |NUT M8 1
31 [GB/T6187.1-2000 |A4xJ@ /N AL =B K IEBIME  [NUT M6 1
32 |GB/T5789-1986 INFIVE L IERE M6 X 16 BOLT M6X16 1
33 346009090000 CUIAN HORN 1
34 345009060000 HIATHe ) kT FRONT RIGHT CHANGE DIRECTION LIGHT 1 *
35 [GB/T6187.1-2000 |44 @ /N Ak =B KR BEM8  [NUT M8 1
36 345219020000 A JE PR RIGHT REAR-VIEW MIRROR 1
37 346300000320 AN A FOOTREST 4
38 345000000170 7 RBLLIEET M6X 14 SCREW M6X14 16
39 |GB/T5789-1986 INFHTE LTSRS M8x55 BOLT M8X55 6
40 346302010270 Jii WL 22 e A REAR REGISTRATION PLATE 1
41 |GB/T5789-1986 INFTE S TH IR AEMS X 20 BOLT M8X20 2

%28 T, 3108 W




F-2

BRRR

STEERING SHAFT ASSY.

108

~N

N

94529 1L,



F-2 # [0 & 45---STEERING SHAFT ASSY.

bk {5 (PART NO.) R DESCRIPTION 80 it
REF NO. REGD NO. REMARK
1 |346106010000 77 3k STEERING WHEEL 1
2 |GB/T823-1988 A SLIBET M6 X 14 PAN HEAD SCREWS M6X1 6
3 |346306000010 J7 ) 4 2 sty STEERING WHEEL AXLE 1
4 1346106000020 J7 In B2 @il 25 e ) STEERING WHEEL BUSH 2
5 |GB/T6171-2000  [/Nffi3LEERE M16X 1.5 NUT M16X1.5 1
6 |GB/T819.2-2000 |+ FIFAHYTLIEETME X 12 CROSS FLAT HEAD SCREWS M5X12 2
7 1346106000040 i 1) i TURNING LOCK 1
8 |GB/T6171-2000 [/NffiSLEERE M16X 1.5 NUT M16X1.5 1
9 |GB/T5789-1986  |/NAik 2liZfe  M8x25 BOLT M8X25 1
10 |346306020000  |Jj UNIVERSAL JOINT AXLE 1
11 |346106036030 IERESS! DUST COVER BALL LOINT (LONG) 1
12 |GB/T6172.1-2000 |/5fi3LEEEE M16X 1.5 HEXAGON THIN NUTS (CHAMFERED) M16X1.5 2
13 |GB/T5789-1986  |/Nffik 2 Hilg:  M8x25 BOLT M8X25 4
14 |346106031000 |7 H#L STEERING GEAR 1
15 |[GB/T5789-1986 |/Nfik 21l M8x25 BOLT M8X25 1
16 |GB/T6171-2000 [/Nffi3LEEEE M16X 1.5 NUT M16X1.5 1
17 |346106034000  |Bk3Li%EH:H BALL JOINT STEERING 1
18 |GB/T6170-2000 |/NffiSkLUERF M10X 1. 25 OPPOSITE-NUT M10X1. 25 1
19 |346106036020 BpihE2 DUST COVER BALL LOINT (SHORT) 1
20 346306032000  |FrATrak PULL ROD 2

%30 T, Jt o108 T




F-2 # [ & 4:---STEERING SHAFT ASSY.

= K = Nai
RE ;?O 25 (PART NO.) b DESCRIPTION REG”g&i Rﬁd g}{
21 |GB/T6181-1986 N AR REM12 X 1. 25 HEXAGON THIN SLOTTED NUTS-PRODUCT GRADES M12X1.25 2
22 |GB/T91-2000 FFIOE 2.2X32 SPLIT PINS 2.2X32 2
23 | GB/T6187.1-2000 |44 )& Nk 28 RIEEEM8  INUT M8 4
24 |345000000160  |# MK BRACKET STEERING GEAR 2
25 346106034000  |BRLiEH:E BALL JOINT STEERING 1
26 346125000050 | R B FOOT PEDAL CONNECTING DOWEL 1
27 |346125000040  |HEfT- 2k PUSHING POLE INSTALLATION STAND 1
28 |GB/T91-2000 JFIERS 2X20 SPLIT PINS 2.0X20 1
29 |GB/T6187.1-2000 |4 J /N A1 =2 A SR BEMI0X1.[NUT M10X1. 25 1
30 346125000020 || Sh s B A FOOT BRAKE PEDAL COVER 1
31 |346125000010  |FI4-EsATH0 5 BRAKE PEDAL SPRING 1
32 |GB/T6170-2000 |/5fi3ki2R; M8 NUT M8 1
33 |GB/T6187.1-2000 |44 J& /N A1k =2 4l SR BEM10X1.[NUT ~ M10X1. 25 1
34 (346124010020 |y 1Es MR 4 COVER THROTTLE PEDAL 1
35 |GB/T6170-2000 (/N ffkLi2RE M8 NUT M8 1
36 (346125010000  |yh | ]EsMR 4l & THROTTLE PEDAL COMP 1
37 |GB/T5783-2000 [/Nffki2He M8X 45 HEXAGON HEAD BOLTS--FULL THRREAD M8X40 1
38 |346124010030 |yl JEsH THROTTLE PEDAL SPRING 1
39 |GB/T5789-1986 |/NAik =ik M10X 1. 25X 55 [BOLT M10X1. 25X55 1
40 |GB/T5789-1986  [/NAVE ZIHEEM  M10X 1. 25X 95 [BOLT M10X1. 25X95 1

2031w, 3108 W




F-2 # [0 & 45---STEERING SHAFT ASSY.

bk X5 (PART NO.) R DESCRIPTION 80 Lk
REF NO. REGD NO. REMARK

41 |GB/T5783-2000 |/5ff ki M8 X 40 HEXAGON HEAD BOLTS-FULL THRREAD M8X40 1

42 (346125010000  |#ilzhEEtRd & BRAKE PEDAL COMP 1

43  |GB/T97. 1-2002 SEAAPE AZL 6 PLAIN WASHERS-PRODUCT GRODUCT GRADE A 1

44 |GB/T6175-2000 |14/ K2 EE M8 NUT M8 1

45 |346125000030  |4fE4T PUSHING POLE 2

46 |GB/T6187.1-2000 |4=4:J@ 7N ML 2 HBNSIRBIME  [NUT M8 2

47 |GB/T5789-1986 [N /\ff A FESLH24T M8 X 30 HEXAGON SOCKET HEAR CAP SCREWS M8X30 2

48 |345212010000 |72 pgk BRAKE 1

49 |346106031000 /& JyIF¢ STEERING GEAR 1

50 |GB/T93-1987 P2 3 £ ] 6 STANDARD WASHER 6 FOR SPRING 6

%32 T, o108 T




F-3

BER

SUSPEN




F-3 2 & %---SUSPENSION ARM ASSY.

ki 85 (PART NO.) 2 FR DESCRIPTION 80 Lk
REF NO. REGD NO. REMARK

1 346111011060  |£i{4f RIGHT ELEVATION ANGLE 1

2 |GB/T91-2000 TFO4Y  2.2X32 SPLIT PINS 2.2X32 4

3 GB/T6181-1986 | \ffFFFiEiERIM12 X 1. 25 HEXAGON THIN SLOTTED NUTS-PRODUCT GRADES M12X1.q5 4

4 346303050000 AT A8 T Rk, FRONT SHOCK ABSORBER CONNECTING BOARD 2

5 346303030000 B = 28 E e b FRONT SHOCK ABSORBER CONNECTING BOARD

6 [346303010000  |FiyJkE s sl L=365 FRONT SHOCK ABSORBER 2 * ok

7 |GB/T5789-1986  [/Sffik = 1HIIEFEMI0X 1. 25X 45  |BOLT M10X1.25X45 2

8 |GB/T5789-1986  [/Nffik %M M10x1.25%60  |BOLT M10X1.25X60 2

9 |GB/T5789-1986  [/SAfvk =S FEMI0X 1. 25X 55  |BOLT M10X1.25X55 2

10 |GB/T5789-1986 |/ SAfivk = HMEFEMI0X 1. 25X 45  |BOLT M10X1.25X45 2

11 |GB/T6187.1-2000 |44:fm/N ik 2 misi%izriox1.25  [NUT M10X1.25 10

12 |GB/T6187.1-2000 |44:fm/N ik 2 msi%izriox1.25  [NUT M10X1.25 4

13 |GB/T5789-1986  [/Nfivk = HIMEFEMI0X 1. 25X 45  |BOLT M10X1.25X45 2

14 |GB/T5789-1986  [/NAvk =M AEMI0X 1. 25X 65  |BOLT M10X1.25X65

15 |[346311011020  |#[# () LINING COVER 16

16 [346311011030  |#hi# SHAFT COVER 8

17 [346311011010 |y ek FRONT UPPER SWING RACK

18 (346311011040 I N FRONT LOWER SWING RACK 2

19 |346111011050 AT LEFT ELEVATION ANGLE 1

20 |GB/T70.1-2000 NS R A SR 4T M8 X 16 HEXAGON SOCKET HEAR CAP SCREWS M8X16 4

%34 T, JE o108 T




F-3 2 & %---SUSPENSION ARM ASSY.

ki 85 (PART NO.) 2 FR DESCRIPTION 80 Lk
REF NO. REGD NO. REMARK
21 |GB/T93-1987 PrUE T s R pE 8 WASHER LOCK 8 4
22 |GB/T5783-2000 [/ M6 X 14 HEXAGON HEAD BOLTS--FULL THRREAD M6X14 12
23 |345212000000  [RiAI> R D REAR BRAKE CALIPER 2
24 |346111020090  |#li& & B4 £ 1T BEARING PRESS COVER 2
25 |GB/T9877.1-1988 |fiF:/FB25X 42X 7 DUST SEAL 25X42X7 *
26 |GBI/T276-1994  |%&h&6004RS BEARING 6004RS 2 *
27 1346104000050 e B FRONT WHEEL HUB INSULATION COVER 2
28 346104000020  |pike#: HUB.FR.WHEEL 2
29 |346104000030  [fEHATHCURFEMIOX 1. 25X 35 BOLT TIRE M10X1.25X30 8
30 |GB/T276-1994  |#}i#%6005RS BEARING 6005RS 2 *
31 |346112010000  [fijzhaE (P 130) DISC FR.BRAKE (130 2
32 346104010000  |ZEwike gk FR.WHEEL ASSY.L 1 * &
33 |346104010010 |§i#eha TIRE.FR 21X8-10
34 346104010020  |gwi#tHA RIM.FR 2
35 |346104020000  |A£iwiHE FR.WHEEL ASSY.R * &
36 |GB/T6187.1-2000 |4:4:Jm s favk 28 Eisrmox 1. 25 [NUT M10X1.25 8
37 GB/T6181-1986 ﬁﬁﬁ*@@iﬁ? MI4X 1.5 EEXQSSN THIN SLOTTED NUTS-PRODUCT GRADHS 2
38 |GB/T91-2000 FFO4Y  2.5X32 SPLIT PINS 2.5
39 |345000000080  |§i#ekh A COVER FR HUB 2
-— =

% 35 T, Jt o108 T




F-4

ERBERR

REAR SWING ARM.

F-4 512 & %5---REAR SWING ARM.

% 36 UL, Jt o108



ki {5 (PART NO.) 2 FR DESCRIPTION 80 Lk
REF NO. REGD NO. REMARK
1 |345212030000R |47 4: 754505 RIGHT STOP CAR BRAKE CALIPER 1
2 |GBI/T6187.1-2000 |44:Jm sk 2 msisizrmiex1.25  [NUT M12X1.25 4
3 |346303020000 J ok A A e L=440 CUSHION ASSY.RR 2 * K
4  |GB/T5789-1986  |/N i % IHIMRAEM10x1. 25%55 BOLT M10X1.25X55 2
5 345211022000 |45 )5 R RIGHT REAR SWING SHELF 1
6 |GB/T6170-2000 |17\ ff#5EEM8 HEXAGON NUT M8 8
7 GB/T70.1-2000 NN A [ AR S M2 4 TM8X 25 HEXAGON SOCKET HEAD CAP SCREWS M8X25 8
8 |GB/T5789-1986 |7\ ik % HIME4M10x1. 25x50 BOLT M10X1.25X50 2
9 345211021000 | J5dmE LEFT REAR SWING SHELF 1
10 {345212030000L ek B A LEFT STOP CAR BRAKE CALIPER 1
11 |[GB/T70.1-2000 NS A A L 2 ATM8X 16 HEXAGON SOCKET HEAD CAP SCREWS M8X16 2
12 |345211022020  |y:3hmEM6 JOIN OIL MOUTH M6 2
13 |345211022010  |y:dhmEME4A JOIN OIL MOUTH WASHER 2
14 |345211021050  |J54m 4 REAR SWING ARM AXLE 2
15 |345211021070 |4l BUSH 4
16 |GB/T9877.1-1988 [Jh3FB25X 40X 7 OIL SEAL25X40X7 4
17  |GB/T297-1994 Hh 7430203 BEARING 30203 4
18 |GB/T9457-1988 VRGN AT RS REML6 X 1. 5 SLOTTED NUTS M16X1.5 2
19 |GB/T91-2000 TFH442. 5X40 SPLIT PINS 2.5X40 2
20 |GB/T6187.1-2000 |4:4:)@ sk 2 Sigfmi0x 1. 25 [NUT M10X1.25 2

F-4 592 & %5---REAR SWING ARM.

37 mi,

108 0T




bk {5 (PART NO.) P DESCRIPTION HE #rik
REF NO. REGD NO. | REMARK
21 |346030000060  |faiEkf[HEE STEADY POLE BUSH 2
22 |GB/T5789-1986  [/Nffik21igFe MI0X 1. 25X 50 (BOLT M10X1.25X50 2
23 |346030000070 A3 CLAMPER 2
24 |GB/T5789-1986 7N FHE 24 TR FEM6 X 20 BOLT M6X20 4
25 (346030000040 FRE FE STEADY POLE DOWN BUSH 2 * &
26 345211021200  |fasEkT STEADY POLE 1
27 [346030000030 FeE A bl STEADY POLE PRESSING PLATE * %
28 (346030000020 FE AT AR STEADY POLE PRESSING PLATE 2
29 |GB/T5789-1986 INFHTE A H R FEM8 X 16 BOLT M8X16 4
® =
2 &
=
- A=\

38 T,

1t

)

108 0T



F-5
J ]
REAR

F-5 J545h & %5---REAR SHAFT TRANSMISSION.

%039 T, 3108 W



hie 85 (PART NO.) 2 FR DESCRIPTION 80 Ll

REF NO. REGD NO. [ REMARK

1 |GB/T6187.1-2000 |44 /@ ik 2 misiEiE s Mox1.25 |[NUT M10X1.25 8

2 |345005020000  |47J5#e Mk RIGHT REAR TIRE 1 *

3 |345000000070 |fSiHiAE COVER TR HUB 2

4  |GB/T91-2000 TFE443. 2X50 SPLIT PINS 3.2X50 1

5 345215000020 N IRl REREM18 X 1. 5 HEXAGON SLOTTED AND CASTLE NUTS M18X1.5 2

6 |345000000560  |#4[#52x18.5x3 WASHER 52X18.5X3 2

7 |345205020010 |j5ic#Es REAR RIM 2

8 |345200000520  [HEHHTFEHEFEMLIOX 1. 25X 35 REAR TIRE BOLT M10X1.25X35 8

9 |GB/T6170-2000  |1Z4,5ff#2EHM8 HEXAGON NUTS M8 8

10 |GB/T93-1987 PrAE RS 8 SPRING WASHER 8 8

11 345212000020  |#lzh#Ee24] M8 DISC RR BRAKE SCREWS M8 8

12 345212000010 |j5#lahd#t (170D DISC RR BRAKE (®170) 2

13 |GB/T893.2-1986 |fLAH#uiEiyE 72 CIRCLIPS FOR HOLE 72 4

14 |DAC37720037 A (R0 BEARING 2

15 |GB/T93-1987 PR s i 8 SPRING WASHER 8 4

16 |[GB/T70.1-2000 NS AR SL AT M8 X 16 HEXAGON SOCKET HEAD CAP SCREWS M8X16

17 346212030000 Ja R R (e A REAR BRAKE CALIPER(R L) 2

18 (345215000000 St RG] UNIFORM VELOCITY OMNIPOTENT 2 *

19 345215000010 LB SHAFT CIRCLIPS FOR HOLE 2

20 [345205021000 |44t SHEEP ANGLE 2

F-5 J5455h & %5---REAR SHAFT TRANSMISSION.

%40 T, JE o108 T




RE}? Eo. 82 (PART NO. ) 2 F DESCRIPTION REfg%a Rjg}{
21 |GB/T93-1987 PrRut R s i 12 SPRING WASHER 12 8
22 |GBI/T5789-1986 | Nffvk=liigse M12X 1. 25X 30 |BOLT M12X1.25X30 8
23  |345005010000 |AJ5#E MK LEFT REAR TIRE 1 *
24 1345005012000 e REAR RIM 2
25 [345005011000 Ja¥ehh REAR TIRE 2
26 |345230010100-1 | fir Fe 4k kst 1 SPEEDOMETER PICKUP ROTOR 1 *
27 |GB/T823-1988 + RN SLEEET MAX 16 PAN HEAD SCREWS WITH CROSS RECESS M4X16 2 *
28 346230010100 T R AR I SPEEDOMETER PICKUP STATOR 1 *
29 (345230050000 THUPE A SR 25 ] o = 48 SPEEDOMETER PICKUP BRACKET
30 345200000010 |3 Jir % 2% hR SPEEDOMETER LOCATING BOARD 1
31  [GB/T97. 1-2002 P JE 8 PLAIN WASHER 8 4
32 |GB/T93-1987 P 28 5 H ] 4 SPRING WASHER 4 2
33 |GB/T97. 1-2002 PR P 4 PLAIN WASHER 4 2
34 |GB/T6170-2000 |17\ fi&RFM4 HEXAGON NUTS M8 2

%41

5

S

m, 4k o108 W




F-6

Ja BHERGERFIPRIAL

REAR HANG/ENGINE
PROTECTION STICK.

F-6 ERHERZL KR4 ---REAR HANG/ENGINE PROTECTION STICK.

42 v, 3108 T



bk {5 (PART NO.) R DESCRIPTION BB ki
REF NO. REGD NO. [ REMARK
1 (346311081000 RENHLAT B+ ENGINE FRONT SUSPENSION 1
2 (346215000030 KAWL 2344 & 16x & 12x150  [ENGINE INSTALLATION BUSH & 16x & 12x150 1
3 |GB/T6187. 1-2000 |44/ ik LB K2 RIM10X 1. 25 |[NUT M10X1. 25 6
4 (346023000000 RENHLEGE PP ENGINE CUSHION BUSH 6 *
5 |GB/T6187.1-2000 |Ax4xJE/NAAVEA 2B EIREE M8 [NUT M8 12
6 346311082000 RENHLG B+ ENGINE REAR HANG 1
7 |GB/T6187. 1-2000 |44/ ik LB K2 RIM10X 1. 25 |[NUT M10X1. 25 4
8  |GB/T5789-1986 INFRVEZTANERS M10X 1. 25X 50 [BOLT M10X1. 25X50 4
9  |GB/T6187.1-2000 |Ax4xJE /N AAVE =B KL, M8 |NUT M8 4
10  [GB/T5789-1986 INFIVE L IERE M8 X 25 BOLT M8X25 4
11 |GB/T6187. 1-2000 |44/ ik LB E I EM10X 1. 25 [NUT M10X1. 25 8
12 346215000020 KNP 2228 iM10X 1. 25X230 ENGINE INSTALLATION SHAFT 1
13 |GB/T6187. 1-2000 |44/ ik LB E I EM10X 1. 25 |[NUT M10X1. 25 1
14 (346310010000 RENHLLRBIAT ENGINE PROTECTION LEVER 1
15 357100000740 KNP 2222 HiM10X 1. 25X155 ENGINE UPPER INSTALLATION SHAFT 1
16 {357100000700 RENHL N A& ENGINE LOWER SUPPORT 1
17 [346126010000 TE4FH HANDLE BAR. BRAKE 1
18  [GB/T5789-1986 INFAVECE TSRS M8 X 25 BOLT M8X25 2
19 |GB/T6187.1-2000 |A4xJE/NAVA LA EIREE M8 [NUT M8 2
20 (346200000010 BB S HE L M6 X 8 X 10X 20 |A FIGHT OF STEPS BOLT M6X8X 10X 20 1

F-6 5RHERZLKEIHLIEH T ---REAR HANG/ENGINE PROTECTION STICK.

43 T,

108 1L




bk 85 (PART NO.) R DESCRIPTION BB ki
REF NO. REGD NO. [ REMARK
21 |GB/T6187.1-2000 |4=4x/@ /NMAE 28 BiREE M6 [NUT M6 1
22 346213000000 iINET£SS CABLE COMP THROTTLE 1 *
23 (345213020000 L EEAES CABLE COMP REVERSE 1 *
24 (346413000000 I s 2 I K PARKING BRAKE CABLE ASSY 2 *
25 1990800000050 TR (M12) HANDLE BAR HEAD (M12) 1
26 (990800000000 A AR S REVERSE GEAR 1 *
27 |GB/T5789-1986 INFAVE A THNEFEM8 X 20 BOLT M8X20 2
28 1990804000020 IR PROTECTION PLATE 1 *
29  |GB/T818-2000 PR SR ETMEx 12 CROSS RECESSED SCREW M5X 12 4
30 1990804000010 v ANTI-DUST COVER 1

:

J

0

%44 w1, JE o108 T




F-7
AR, =&

REAR CARGO
RACK/SEAT/BELT

F-7 5548, 24 ---REAR CARGO RACK/SEAT/BELT



Ei %5 (PART NO.) R DESCRIPTION LI it
REF NO. REGD NO. | REMARK

1 GB/T70.1-2000 NS AR LB ET M8 X 20 HEXAGON SOCKET HEAD CAP SCREWS M8X20 4
2 |GB/T6187.1-2000 |7~ff7k == H BRA2M8x 1. 25x50 NUT M8 4
3 (346310010000 I REAR CARGO RACK 1
4 1345008020000 AR o5 CAP COMP FUEL FILLER 1
5 (346108010000 MHEE] TANK COMP FUEL 1
6  |GB/T5789-1986 INFAVE A TR M8 X 25 BOLT M8X25 4
7 (345000000060 AR L2 £ & 8x & 10x12 COLLAR TANK COMP ¢ 8X ¢ 10X 12 4
8 (345000000050 T ok i s 2 RUBBER MOUNT 4
9  |GB/T6187.1-2000 |44 7S vk == [H B SR RS NUT M8 4
10 {345008030000 MHPIS COCK ASSY. FUEL AUTO 1
11 346008000060 W RE 68 CLIP FUEL TUBE@8 4
12 |346208000010 e TUBE COMP FUEL 2
13 346208000040 A 1T FUEL PIPE SPRING COVERII 2
14 {346108000010 it JE s FILTER 1
15 346008000070 R E R 46 CLIP FUEL TUBE6 2
16 346208000030 WA | FUEL PIPE PROTECTION SPRING 1
17 |346208000060 TEE | AIR TUBE 1 1
18 {345207010000 I R A SEAT COMP L 1
19 345207010000 R SEAT COMP L

20 |GB/T6187.1-2000 |44 )&/~ M1k =5 B KI5 REM8 NUT M8 4

F-7 5548, 24 ---REAR CARGO RACK/SEAT/BELT

%46 T, It

108 0T




bk 85 (PART NO.) R DESCRIPTION BB ki
REF NO. REGD NO. | REMARK

21 |GB/T70. 1-2000 NS A AR S 24T M8 X 35 HEXAGON SOCKET HEAD CAP SCREWS M8X35 1

22 346031000000 G BELT SAFETY 2

23 |GB/T6187.1-2000 |44 ik L8 EiarM10x1.25  |NUT M10X1.25 2

24 |GB/T93-1987 PRUET B EE 10 WASHER FLAT 10 2

25 |GB/T95-2002 B 10 PLAIN WASHER 10 2

26  |GB/T5789-1986 INFEVE LTSRS M10X 1. 25X 30 |BOLT M10XI. 25X30 2

27 346123000030 JEfliREE 7/16 NUT 7/16 (INCH) 4

28  |GB/T93-1987 P 2 i E B 12 WASHER FLAT 12 4

29 |GB/T95-2002 12 PLAIN WASHER 12 4

30 |GB/T5789-1986 JEERE  7/16 BOLT 7,/16 (INCH) 4

547

s /S P

7, 4L 108 1T




F-8
LB RS
WIRE HARNESS/ELECTRICAL

17

F-8 E& & %i---WIRE HARNESS/ELECTRICAL

% 48 I,




Ei %5 (PART NO.) R DESCRIPTION LI it
REF NO. REGD NO. | REMARK

1 (346309060000 i1 HARNESS WIRE1 1

2 346309070000 HL 252 HARNESS WIRE2 1

3 1345009018000 X2 ANPIE CONTROL RELAY 1

4 1346209040000 Rk UNIT COMP C.D.|I 1 *
5 (346209030000 o B4k L e STARING RELAY 1 *
6  [345009018000 —E NG CONTROL RELAY 1

7 1346109150000 J=PuiEr CIGAR LIGHTER 1

8 346109170000 UK FF R RECTIFIER COMP REGULATE 1

9 1345230020000 R SPEEDOMETER 1

10 {346309060000 JK304ZZH A TR JK304Z SWITCH ASSY 1

11 {346209020000 B SHTRIRRE RECTIFIER 1 *
12 |GB/T5789-1986 INFIVE L IERE M5 X 20 BOLT M5x20 2

13 {346209050000 Rk 2 COIL COMP IGNITION 1 *
14 (346109120000 =B iEre INDICATOR 1

15 {346109140000 TS WATER THERMOMETER 1

16  |GB/T845-1985 Sk [ B4 TST4. 2X12  |[TAPPING SCREW ST4.2X12 2

17 {346109060010 fE SIRE TS ENGINE STOP BUTTON 1

18  |346109060020 HEKTFR KILL SWITCH 1

19 1346228000000 Tk 2 BB e S e IGNITION COIL INSTALLATION BRACKET 1

20 |GB/T5789-1986 INFIVE A SR M5 X 12 BOLT M5x12 1

7
6 \/
5\ \ Va T

%49 T, JE o108 T




R R RRRK
B
KL

18

[
—
l

RARS
COOLING SYSTEM

F-9

F-9 ¥#H1&%---COOLING SYSTEM




Ei %5 (PART NO.) R DESCRIPTION LI it
REF NO. REGD NO. | REMARK
1 346120020001 o HIA FAN COOLING 1
2 |GB/T97.1-2002 B 6 PLAIN WASHER 6 4
3 |GB/T5789-1986 INFIVE L IERE M6 X 16 SCREW M6X16 4
4 |GB/T5789-1986 INFIVE L ERE M6 X 20 BOLT M6X20 4
5 (346120000070 = LINING COVER 4
6 346120000030 BB g RADIATOR RUBBER MOUNT 4
7 (346221000001 AL e RADIATOR INSTALL SHELF 1
8 (346220000030 BRI KETTLE CONNECTING PIPE 1
9 1346120000050 K (d12) CLIP (¢12) 2
10  |GB/T5789-1986 N FHVE 2 T S AEM8x 45 BOLT M8X45 2
11 {346102020030 RE (/) BUSH (R CUSHION 4
12 |GB/T6187. 1-2000 |44 7~ vk == [HI B SR B8 NUT M8 2
13 |GB/T5789-1986 INFVE LI IS M6x16 BOLT M6X16 2
14 |GB/T95-2002 T 6 WASHER 6 1
15 [346022040000 KA KETTLE 1
16 {346022000120 ITELPARS COOLANT TEMPERATURE SENSOR 1
17 (346220000020 KAWL 7K E ENGINE WATER OUTLET 1
18 {346220000010 RENHLIE K ENGINE WATER INLET 1
19 |346120010001 S RADIATOR 1
20 346120000040 IKEE 4 (0 26-D932) WATER PIPE CLIP ¢26-032) 4

e’

ot

T

i, 3t 108 hi

)




F-10
KENPL THER IR
et 2%
ENGINE/MUFFLER/AIR
CLEANER/CARBURETOR

16

F-10 REIHL. 588, =SuE8%. {bidi88 ---ENGINE/MUFFLER/AIR CLEANER/CARBURETOR

% 52 T, 3108 T



hie {5 (PART NO.) R DESCRIPTION BB #rik

REF NO. REGD NO. | REMARK

1 |GB/T6187.1-2000 |44 7S M1k =% H 81 KI5 REMS NUT M8 2

2 346117000010 TH A MUFFLER WASHER 1 *

3 346217010000 TH e 4 o] S e MUFFLER CLAMP BRACKET 1

4 346217000010 MENEEET MUFFLER 1 *

5 (346216000000 [EATiiE CARBURETOR 1 *

6  [346218000010 UEA A T BAND AIR CLEANER CONNECTING TUBE 1

7 |GB/T5789-1986 7N VL L RIS A M8 X 25 BOLT M8X25 2

8  |GB/T6187.1-2000 |44 7S vk == [H B SR RS NUT M8 2

9 (346218000000 TUERR AIR CLEANER ASSY 1

10 [346215010000 R ENHL ENGINE 1

11 |346218000020 YRR T COVER AIR CLEANER 1

19 346218000030 %% ?ng ELEMENT AIR CLEANER CONNECTING 1

13 346218000040 Eab/IE T UIUN CASE COMP AIR CLEANER

14 {346218000050 AR pE S ELEMENT AIR CLEANER 1 *

15 [345000000800 7 E BOOT SIDE CASE 1

16 346200000400 7 R R i CLAMP BOOT

17 [345217030000 TIRANK R SECONDARY AIR INDUCTION VALVE

18  |GB/T5789-1986 INFHVE TS M8 X 14 BOLT M8X14

19 [345217020000 MK B g OIL AND WATER SEPERATOR 1

20 346217020070 TH A di MUFFLER CLAMP 2

F-10 REIHL. TH58e. =SuE8%. {bidi88 ---ENGINE/MUFFLER/AIR CLEANER/CARBURETOR

% 53 T, Jt 108 T




bk 85 (PART NO.) R DESCRIPTION BB ki
REF NO. REGD NO. [ REMARK
21  |GB/T5789-1986 N FAE 2L THEFEM10x20 HEX BOLT M10X20 2
22 |GB/T5789-1986 7N FAHE L THN B FEM8 X 25 HEX BOLT M8X25 2
23 |GB/T6187.1-2000 |4=4: )@/ Ak A e B2 8M10  [ALL METAL HEX LOCKING NUT M10 2
24 |GB/T6187.1-2000 |4=4xJ@/NAVE BN EE M8 [ALL METAL HEX LOCKING NUT M8 2
25 |GB/T5789-1986 7N FAE L TH B FEM8 X 25 HEX BOLT M8X25 1
26 346217030000 ERER A ELE L & RUBBER, MUFFLER CLAMP 2

% 54

i, 3t 108 hi

)




% 55 L, 3108 T



% 56 U1, Jt 108 T



RS

PRICE

% 57

i,

$t

)

108 1L



RS

PRICE

5 58 T,

$t

)

108 1L



%59 T, Jt o108 T



RS

%60 UL, Jt 108 T



RS

%61 UL, Jt 108 T



%62 UL, Jt 108 T



RS

%63 UL, Jt 108 T



%64 U1, o108 T



RS

PRICE

65 1L,

$t

)

108 1L



%66 L, Jt 108 T



RS

PRICE

67 T,

$t

)

108 1L



% 68 T, Jt 108 T



RS

PRICE

69 T,

$t

)

108 1L



RS

PRICE

5070 T,

$t

)

108 1L



71 L, o108 T



RS

PRICE

72

i,

$t

)

108 1L



RS

PRICE

573 T,

$t

)

108 1L



%74 1, o108 T



RS

PRICE

%75

i,

$t

)

108 1L



%76 L, Jt o108 T



RS

PRICE

%77

i,

$t

)

108 1L



%78 T, J o108 T



RS

PRICE

5079 T,

$t

)

108 1L



%80 T, JL 108 T



RS

PRICE

¥ 81 i,

$t

)

108 1L



RS

PRICE

82 i,

1t

)

108 1L



%83 T, Jt 108 T



RS

PRICE

84 T,

$t

)

108 1L



B

PRICE

85 T,

1t

)

108 1L



RS

PRICE

=a

86 UL,

$t

)

108 1L



=a

87 i,

$t

)

108 1L



RS

PRICE

i 88 I,

$t

)

108 1L



RS

PRICE

89 T,

$t

)

108 1L



%90 T, Jt 108 T



RS

PRICE

91 1T,

$t

)

108 1L



S
PRICE

09
09

=

%92 T, Jt o108 T



93 T, 3t o108 W



RS

%94 T, Jt o108 T



S

PRICE

%95 T, Jt o108 W



%96 T, Jt 108 T



RS

%97 T, o108 T



RS

% 98 T, Jt 108 T



%99 T, Jt o108 T



RS

% 100 7T, Jt 108 7T



RS

#0101 wi, Jto108 W



#0102 mi, Jto108 W



RS

% 103 HL, Jt 108 1T



#0104 wi, Jto108 W



RS

%% 105 7T, Jt 108 7T



% 106 7L, Jt 108 1T



RS

% 107 B, Jt 108 1T



RS

PRICE

% 108 7L, Jt 108 1T



